

TECHNISCHE DATEN

- Mindest-Sicherheitskoeffizient: 5
- Wärmebehandlung: Normalglühen
- Herstellungsnummer

LABORANALYSEN

- chemische Analyse
- metallographische Analyse
- Zerreißprobe

VERFÜGBARE ZERTIFIKATIONEN

- Produktspezifikation
- Abnahmeprüfzeugnis Typ 2.2 UNI EN10204
- Prüfbescheinigung Typ3.1 UNI EN10204
- CE-Konformitätserklärung



art.	Ø mm	≈ "	WLL kg	B x C mm	
080250005	8025 5	5	3/16	70	21x10
080250006	8025 6	6	1/4	100	25x12
080250008	8025 8	8	5/16	250	33x16
080250010	8025 10	10	3/8	400	42x20
080250011	8025 11	11	7/16	500	46x22
080250012	8025 12	12	1/2	600	50x24
080250014	8025 14	14	9/16	800	57x28
080250016	8025 16	16	5/8	1000	61x32
080250018	8025 18	18	11/16	1300	65x36
080250020	8025 20	20	3/4	1600	70x40
080250022	8025 22	22	7/8	2000	74x44
080250025	8025 25	25	1"	2800	80x48
080250705	8025S 5	5	3/16	25	
080250706	8025S 6	6	1/4	25	
080250708	8025S 8	8	5/16	25	
080250710	8025S 10	10	3/8	15	
080250711	8025S 11	11	7/16	12	
080250712	8025S 12	12	1/2	12	
080250714	8025S 14	14	9/16	10	